



Austin - 8403 Crosspark Drive Ste 3D · Austin, Texas 78754
Ph. 512-519-9312
Corporate - 1717 E. Erwin Street · Tyler, Texas 75702
Ph. 903-595-4421

Project NO: C7944-179
Client: Bastrop Sand
Date: 4/14/2022
Report NO: 12301
Project Name: Bastrop Sand
Description: Pea Gravel
Source: Bastrop Sand
Test Method ASTM C117, C136

Aggregate Gradation C-136

Sieve Size	Percent Retained	Percent Passing
3/4"	0.0%	100.0%
1/2"	0.5%	99.5%
3/8"	4.6%	95.4%
#4	94.7%	5.3%
#8	99.2%	0.8%
#16	99.4%	0.6%
#200	99.7%	0.3%

Respectfully Submitted,

Christopher Taylor S.E.T

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION.

Tyler * Austin * Longview * Texarkana * Arlington